
Drumbo Wastewater Treatment Plant | D1 

2016 ANNUAL WASTEWATER TREATMENT SYSTEM SUMMARY REPORT 
 

Drumbo Wastewater Treatment Plant 

1. General Information

Oxford County prepares individual annual reports summarizing each wastewater treatment plant’s operation and 
treated effluent discharge quality for the nine wastewater treatment plants it owns and operates. The reports detail 
the latest quality testing results and quantity statistics and any non-compliance conditions that may have 
occurred. They are available for review by the end of February on the internet at www.oxfordcounty.ca/Services-
for-You/Water-Wastewater/Wastewater/Annual-reports or by contacting the Public Works Department. 
[...]
Neighbour complained about Midge Flies near house May 11, 2016.  Public Health responded.  It was agreed that 
flies will disappear after a week, a natural occurring event common in Ontario. 
 
On December 5, 2016, Oxford County sewer use bylaw staff responded to investigate an oily sheen that was 
reported by a wastewater treatment operator to be present in the drain both upstream and downstream of the 
lagoon discharge.  The oily sheen seemed to originate from upstream of the lagoon discharge point.  The Lagoon 
was not discharging and had not been for several weeks.  Oxford County contacted MOECC to inform the 
Ministry that someone had spilled perhaps diesel fuel into the drain.  East Zorra-Tavistock Township was 
informed the day of the event and the Township took quick action to inspect the drain and nearby possible 
sources and to use some absorbent material near the bridge directly to the north of the golf course on William 
Street.  On December 13, 2016, the neighbour also emailed Oxford County to report the same oily sheen he had 
observed on December 5, 2016. 
 
4. Maintenance of Works 

 
The operating and maintenance staff at the Woodstock WWTP conducts regularly scheduled maintenance of the 
plant equipment. The Plant utilizes a database system known as City Works to issue work orders and maintain 
records for regular maintenance and repair at the treatment facility.  
 
5. Monitoring Equipment Maintenance and Calibration 
 
Calibration of flow meters is conducted yearly by Flowmetrix Technical Services Inc. The operational monitoring 
equipment calibration records are kept on-site at the Plant. 
 
6. Result of MOECC 2016 Audit covering November 01, 2010 to January 06, 2016 

 
Non-compliance with regulatory requirements and actions required - Tavistock 
 

I. The owner was not in compliance with maximum flow rate on one occasion over the review period.  
According to a letter of permission due to a storage related issue in September 2011, 150,000 m3/d 
was permitted to be released however 159,110 m3/d was actually released. 

 
Action Required: 

a. Owner shall ensure that the flow rates prescribed by any controlling document are met with. 
 

II. The owner was not in compliance for one monthly average result for Total Ammonia Nitrogen over 
the review period.  In October 2011, the reported monthly average was 2.6 mg/L; the effluent limit is 
2.0 mg/L. 

 
Action Required: 

a. Owner shall ensure that the concentration is less than the prescribed limit. 
 

III. Operations and Maintenance manual did not meet the requirements of the ECA. 

Action Required: 
a. Make amendments and submit updated manual by June 1, 2016. (O&M Manual Submitted 

May 31, 2016 to MOECC) 
  



Tavistock Wastewater Treatment Plant | TA5 
 

 
Summary of Recommendations and Best Practices - Tavistock  

 
I. The effluent sampling results did not meet the effluent objectives stated in the ECA. 

Recommend: 
a. From herein the owner shall use best efforts to conform to the effluent objectives. 

 
II. a. Older annual reports did not include calibration / maintenance of monitoring equipment records 

 which while it is understood existed, were not included.  Since the issuance of the 2013 Annual 
 Performance Report, the owner has started including the calibration / maintenance records, as 
 such no further action is required.  
b. Owner uses composite influent sampling on raw sewage instead of grab sampling.  

 
Recommend: 

a. No further action is required.  The owner should assess each of the specific requirements in 
the ECA for the Annual Report and ensure these at a minimum are included. 

 
b. During any modifications to the content of the ECA, the owner shall amend the sampling type 

to that which is being conducted. 

 
7. Summary  
 
The Tavistock WWTP operated within its design flow criteria and met all effluent discharge quality limits in 2016.   
 
 



Tavistock Wastewater Treatment Plant | TA6 
 

APPENDIX A: GRAPHS OF 2016 DISCHARGE PARAMETERS VS. EFFLUENT DISCHARGE LIMITS 

 
 
 

 
 
 
 
 

1.816 

2.028 2.011 
2.142 

1.666 1.670 1.599 

1.881 
1.757 1.689 1.740 

1.862 

0.0

0.2

0.4

0.6

0.8

1.0

1.2

1.4

1.6

1.8

2.0

2.2

2.4

2.6

2.8

JAN. FEB. MAR. APR. MAY JUNE JULY AUG. SEPT. OCT. NOV. DEC.

In
flu

en
t F

lo
w

 (1
00

0 
m

3 /d
) 

Month 

Tavistock WWTP Influent, Monthly Average Daily Flow - 2016 

Average Influent (1000 m3/d)

Plant Capacity 2.525 (1000 m3/d)

Design Criteria 2.525 (1000 m3/d) 

4.3 

5.3 
5.6 

4.5 4.53 

1.7 

0.4 
0.115 

0.35 

1.9 

2.66 

4.01 

0.000

1.000

2.000

3.000

4.000

5.000

6.000

JAN. FEB. MAR. APR. MAY JUNE JULY AUG. SEPT. OCT. NOV. DEC.

Ef
flu

en
t F

lo
w

, (
10

00
 m

3 /
d)

 

Month 

Tavistock WWTP Effluent, Monthly Average Day Flow - 2016 

Effluent Average (1000 m3/d)

Effluent Flow Criteria (1000m3/d)



Tavistock Wastewater Treatment Plant | TA7 
 

 

 
 
 
 
 
 
 

0.0

2.0

4.0

6.0

8.0

10.0

12.0

14.0

16.0

JAN. FEB. MAR. APR. MAY JUNE JULY AUG. SEPT. OCT. NOV. DEC.

Ef
flu

en
t C

B
O

D
5 (

m
g/

L)
 

Month 

Tavistock Wastewater Effluent,                                                
Monthly Average CBOD5 (mg/L), 2016 

CBOD5 (mg/L)

CBOD5 Criteria (mg/L)

Criteria 15 (mg/L) 

0.0

2.0

4.0

6.0

8.0

10.0

12.0

JAN. FEB. MAR. APR. MAY JUNE JULY AUG. SEPT. OCT. NOV. DEC.

Ef
flu

en
t A

m
m

on
ia

 (m
g/

L)
 

Month 

Tavistock WWTP Effluent 
Monthly Average Ammonia (mg/L), 2016 

 AMMONIA     (mg/L)

NH3-N Criteria (mg/L)

NH3-N Criteria (mg/L)

Criteria 1.0 (mg/L) 



Tavistock Wastewater Treatment Plant | TA8 
 

 
 
 
 

 

 

 

0.1 
0.1 

0.0 0.0 0.1 0.0 0.1 0.1 

0.0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0.9

JAN. FEB. MAR. APR. MAY JUNE JULY AUG. SEPT. OCT. NOV. DEC.

Ef
flu

en
t T

P 
(m

g/
L)

 

Month 

Tavistock WWTP Effluent, Monthly Average TP (mg/L) - 2016 

 TOTAL P.  (mg/L)
TP Freezing Criteria (mg/L)
TP Non-freezing Criteria (mg/L)

Freezing Criteria 0.8 (mg/L) Freezing Criteria 0.8 (mg/L) 

   Non-freezing Criteria 0.5 (mg/L) 

4.0 

6.0 

2.0 2.3 
3.0 

4.0 4.0 

2.0 

0

2

4

6

8

10

12

14

16

JAN. FEB. MAR. APR. MAY JUNE JULY AUG. SEPT. OCT. NOV. DEC.

Ef
flu

en
t T

SS
 (m

g/
L)

 

Month 

Tavistock WWTP Effluent, Monthly Average TSS (mg/L) - 2016 

 TSS   (mg/L)

TSS Criteria (mg/L)

Criteria 15 (mg/L) 



Thamesford Wastewater Treatment Plant | TH1 
 

 
 

2016 ANNUAL WASTEWATER TREATMENT SYSTEM SUMMARY REPORT 
 

Thamesford Wastewater Treatment Plant 
 

 
1. General Information 
 
Oxford County prepares individual annual reports summarizing each wastewater treatment plant’s operation and 
treated effluent discharge quality for the nine wastewater treatment plants it owns and operates. The reports detail 
the latest quality testing results and quantity statistics and any non-compliance conditions that may have 
occurred. They are available for review by the end of February on the internet at www.oxfordcounty.ca/Services-
for-You/Water-Wastewater/Wastewater/Annual-reports or by contacting the Public Works Department. 
 
All efforts have been made to ensure the information presented in this report is as accurate as possible. 
If you have any questions or comments concerning the report, please contact the County of Oxford at the address 
and phone number listed below or by email at publicworks@oxfordcounty.ca. 
 
Wastewater Treatment Plant:   Thamesford Wastewater Treatment Plant 
Wastewater Treatment Plant Number:  120002601 

Wastewater Treatment Plant Owner & Contact 
Information: 

Oxford County Public Works Department 
Environmental Services (Wastewater) 
P.O. Box 1614, 21 Reeve Street 
Woodstock, ON N4S 7Y3 
Telephone: 519-539-9800 | Toll Free: 866-537-7778 

Reporting Period: January 1, 2016 – December 31, 2016 
 
1.1. System Description 
 
The Thamesford Wastewater Treatment Plant (WWTP) provided effective wastewater treatment in 2016 for 
residential, commercial, and industrial users in the Village of Thamesford.  The average daily flow for 2016 was 
1,384 m3/d.  This represents 55% of the Plant rated capacity of 2,500 m3/d. The total annual flow was 506,451 m3. 
 
A new blower was installed at the Plant which necessitated an updated ECA.  The blower change and the use of 
a variable frequency drive (VFD) integrated into a SCADA control loop using dissolved oxygen feedback, was 
intended to reduce electrical consumption.  One of the two existing 40 HP blowers was replaced with a new more 
efficient 100 HP blower which could then be used in combination with the other 40 HP blower and the two existing 
200 HP blowers for a more flexible and efficient operation of the oxygen delivery system to the biological system.  
In addition to increased energy efficiency, this proactive change would result in lower GHG emissions to the 
atmosphere.  An updated ECA was received in October 2015. The blower installation would be complete in 2016. 
 
The new blower was put online in 2016 and there was a significant drop in the peak hydro demand within the 
facility. 
 
The wastewater treatment plant is located at 10 Middleton St., Thamesford, Ontario.  The Facility description is 
provided below. 
 

Facility Thamesford Wastewater Treatment Plant 
Design Capacity 2,500 m3/d 

2016 Average Daily Flow 1,384 m3/d  
2016 Maximum Daily Flow 2,375 m3/d 

2016 Total Volume of Wastewater 506,451 m3/year 
Classification WWT – III 

Environmental Compliance Approval (ECA) #6974-6FKKAY & 1897-9YAKKF 

http://www.oxfordcounty.ca/Services-for-You/Water-Wastewater/Wastewater/Annual-reports
http://www.oxfordcounty.ca/Services-for-You/Water-Wastewater/Wastewater/Annual-reports
mailto:publicworks@oxfordcounty.ca


Thamesford Wastewater Treatment Plant | TH2 
 

The Thamesford WWTP is an extended air activated sludge plant equipped with tertiary sand filters and receives 
significant wastewater flows from a local major poultry processing plant; however, the treatment plant also 
receives domestic wastewater from the Community of Thamesford.  The wastewater from the poultry processing 
plant is collected from various on-site business units and pumped to a pretreatment system comprised of an 
equalization silo and a Dissolved Air Flotation (DAF) unit.  The company’s effluent enters a lift station dedicated to 
their wastewater flow at the Wastewater Treatment Plant where it is pumped to the complete mix aeration basin 
prior to a plug flow reactor.   
 
The extended aeration system is comprised of two tanks: the complete mix basin and the plug flow reactor.  After 
the plug flow reactor, the wastewater flows into one of two clarifiers where the settled activated sludge is either 
returned or wasted and the supernatant flows to either the old or the new sand filter, prior to disinfection and 
direct discharge to the Middle Thames River.  Wasted biosolids are processed/stabilized in two aerobic digesters, 
and held on-site in a storage tank for eventual removal.  Biosolids are applied to agricultural land application sites 
with appropriate Nutrient Management Plans for Non-Agricultural Source Material (NASM). 
 
For purposes of calculating loading to the River, the treated effluent flow is measured at the Parshall flume 
located after the stilling well just before discharge to the re-aeration chamber and the Middle Thames River. The 
flow readings used to apportion the loading to the plant is from two meters: one on each lift station.  The influent 
and all other meters are calibrated annually.   
 
A standby generator is available to run the onsite lift stations and a blower in the event of a power failure.  
The system is maintained by licensed wastewater system operators and licensed mechanics that operate, 
monitor, and maintain the treatment equipment, in accordance to the regulations, and collect samples as required 
by the ECA.  Alarms automatically notify operators in the event of failure of critical operational requirements.   
 
Maple Leaf Foods has announced its closure in the spring of 2018 which will require this facility to dramatically 
alter its treatment configuration as an extended air plant cannot function without a sizable loadings each day. 
 
1.2. Operating Expenses 
 
In 2016, the Thamesford Wastewater Treatment Plant had forecasted operating and maintenance expenditures of 
$638,000. 
 
2. Summary and Interpretation of Monitoring Data 
 
2.1. Effluent Quality Assurance and Control Measures 
 
Sampling Procedure 
 
Influent samples were taken from sampling ports located in-line after the influent pumps.  Two 24-hour composite 
samplers take a sample every 15 minutes for a 24-hour period concurrent with effluent sampling.  A sampler is 
installed on each of the municipal and the food processing company’s influent lines.  The two influent streams are 
separately tested, and then the results are mathematically combined, based on flow ratios. 
 
In 2016, effluent samples were taken using a 24-hour composite sampler set to take a sample every 15 minutes 
for 24 hours.  Samples were drawn from a stilling well prior to the Parshall flume immediately before the 
discharge.  Total residual chlorine (TRC) samples are taken daily from the stilling well prior to the Parshall flume.  
The stilling well follows the chlorination and de-chlorination chambers.  The pH of the final effluent composite 
sample is also measured. 
 
Following the Parshall flume, effluent flows through a discharge pipe and drops approximately 0.75 m into a 
discharge well, where dissolved oxygen (DO) samples are taken.  This discharge well aerates the effluent prior to 
discharge to the River, as reflected in the DO sample results. 
  



Thamesford Wastewater Treatment Plant | TH3 
 

Laboratory and Field Testing 
 
Laboratory analysis is performed by SGS Lakefield Research Ltd. on all samples, except for TRC, DO, and pH 
which are tested in the field.  These results are used for determination of compliance.  Any information generated 
in-house is used in process control but is not included in this report. 
 
2.2. Plant Performance & Effluent Quality 
 
The Thamesford WWTP provided effective treatment in 2016 meeting all its regulatory limits for all parameters in 
the effluent discharged to the Thames River. 
 
There was no single laboratory pH result for the effluent outside the discharge limit of 6 - 9.5 in 2016.   
 
Staff tests Total Residual Chlorine (TRC) in the treated effluent on a daily basis; well in excess of the required 
weekly testing frequency.  In 2016, the monthly average results at all times met the Monthly Average TRC limit of 
0.02 mg/L or less and, therefore, were in compliance.   
 
The Thamesford WWTP met all its effluent loading limits required within the ECA. 
 
Graphs of discharge parameters versus effluent discharge limits are included in this report in Appendix A. 
 
Influent wastewater characteristics and effluent discharge values are presented in the tables below. 
 

Influent Wastewater Characteristics 
Parameter Concentration mg/L Loading kg/d 
BOD5 366 507 
Total Suspended Solids 155 215 
Total Phosphorus 8.0 11 
Total Kjeldahl Nitrogen 71 98 
Oil and Grease 19 26 

 
 

Effluent 
Parameter 

Sample 
Frequency 

ECA Effluent Limit 
(Monthly Average) 
 (milligram per liter unless 

otherwise indicated) 

Monthly Average 
Result Min-Max 

(milligram per liter 
unless otherwise 

indicated) 
Percentage 

Removal 
BOD5 
(May 01 to November 30)  weekly 10 2.0 - 2.3 99.4 - 99.5 

BOD5 
(December 01 to April 30) weekly 15 2.0 – 4.0 98.9 - 99.5 
Total Suspended Solids 
(May 01 to November 30) weekly 10 2.0 – 2.2 98.6 – 98.7 
Total Suspended Solids 
(December 01 to April 30) weekly 15 2.0 98.7 

Total Phosphorus 
(May 01 to November 30) weekly 0.20 0.04 - 0.11 98.6 - 99.5 
Total Phosphorus 
(December 01 to April 30) weekly 0.50 0.03 - 0.09 98.9 - 99.6 
Total Ammonia Nitrogen 
(May 1 to November 30) weekly 2.0 0.1 -- 

Total Ammonia Nitrogen 
(Dec. 1 to April 30) weekly 5.0 0.1 -- 

Total Chlorine Residual weekly 0.02 0.00 -- 